

Test Report

No.: SZXEC26000591203

Date: Feb 04, 2026

Page 1 of 7

Client Name: DONGGUAN LANJIN OPTOELECTRONICS LTD

Client Address: 3/F,NO.90 PINGGANG STREET,ZHUSHAN COMMUNITY, DONGCHENG DISTRICT,DONGGUAN CITY

Sample Name: Top SMD LED

Model No.: 5050

Client Ref. Information: 3014, 020, 010, 3528, 2835, 3535, 4014

The above sample(s) and information were provided by the client.

SGS Job No.: SZP26-005325

Sample Receiving Date: Jan 29, 2026

Testing Period: Jan 29, 2026 ~ Feb 04, 2026

Test Requested: Select test(s) as requested by the client.

Test Method(s): Please refer to next page(s).

Test Result(s): Please refer to next page(s).

Test Requirement	Conclusion
EU RoHS Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU - Lead, Mercury, Cadmium, Hexavalent chromium, Polybrominated biphenyls (PBB), Polybrominated diphenyl ethers (PBDE), Bis(2-ethylhexyl) phthalate (DEHP), Butyl benzyl phthalate (BBP), Dibutyl phthalate (DBP) and Diisobutyl phthalate (DIBP)	Pass

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

Tina

Tina Fan

Approved Signatory

Scan to see the report



30414827



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at: <https://www.asa.com/terms-and-conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction clauses defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not generate parties to a transaction from exercising their rights and obligations under the transaction documents. This document cannot be reproduced without the full, written prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: [86-755]8307 1443; Email: info@asa.com

Room 1010, Unit 44 Room 10, Post 24 Room 10, Post 24 Room 1010, Post 24, Jinan, Beijing (Central) Postcode: No. 40, Jinan, Beijing Community Center Room, Longyang District, Shanghai, Shanghai, China 10121 www.agagroup.com
 中国·广东·深圳市福田区红岭中路1010号金田大厦1010室 (邮编: 广东·深圳市福田区红岭中路1010号, 518011, 30101, 30101-101 邮编: 518011) 139-2650-25328888 agc.china@agc.com

Member of the SGS Group (SGS SA)